Form No. 0453-772

Arctic Cat® Prowler
| nstallation Instructions - Accessory Kit

(1436-587)

VXC (HDX) Rear Panel Kit

B NOTE: Read these Installation Instructions thoroughly before beginning the installation process. Retain

these Installation Instructions for future reference.

Kit includes:
p/n QTY DESCRIPTION
N/A 1 Upper Rear Panel
N/A 1 Lower Rear Panel
2441-224 4 Rubber Clamp
* 1 Hardware Kit
0453-772 1 Instruction

1. Clean around the tail light; then apply Adhesive Foam

around thetail light. See Fig. 1.
Fig. 1

B NOTE: Install 2-piece roof kit (p/n 1436-519 with
the instructions included with that kit. The roof will
overlap the rear panel.

5. With the roof in position, insert two machine
screws and two washers through the outside of the
roof and top of the rear panel going into rubber
clamps on the ROPS tube (A). See Fig. 4.

6. Using a 1/4-in. drill bit, drill the remaining two
mounting locations (B) from inside (using the rear
panel as a hole template) the rear panel and
through the roof. Secure using two machine
screws and two washers through the outside of the
roof and top of the rear panel and fasten using
fender washers and nuts on the inside. See Fig. 3.

Fig. 3

UTV-125A

2. Raise the cargo box; then secure Upper Rear Panel to
Lower Rear Panel using five M6 Torx-Head Screws,
five FHlat Washers, and five M6 Lock Nuts. Tighten
securely. See Fig. 2.

Fig. 2

ROV-005A

3. Align the assembled rear panel onto the rear ROPS
tube.

4. Insert four Machine Screws and four Washers

through the outside of the rear panel and into the
four rubber clamps. Finger tighten using four
Nuts.

7. With the rear panel in position, locate the four

mounting locations for all four Rubber Clamps;
then place clamps onto rear ROPS tubes. See Fig.
4.

Fig. 4

X N
b7y

UTV-124A



8. Remove the cap screws and nuts securing the front
the the side cargo box panels; then replace with
two M10 Cap Screw, two M10 Flat Washers and
two Short Spacers. Secure using existing nuts.
Tighten securely. See Fig. 5 and 6.

Fig. 5

ROV-026A

ROV-027A

Printed in the U.S.A.

®™Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701

9. Remove the three screws and spacers along the
back side of the cargo box. Replace with three M6
cap screw and three Long Spacers. Fasten using
existing nuts. Tighten securely. See Fig. 7 and 8.

Fig. 7

ROV-028A
Fig. 8

10. Once optimal fitment is achieved, tighten all hard-
ware and latch the cargo box.

1212





